Spare Parts List

PCB Separator

MAESTRO 4M




2 Spare Parts List
for the following products

Description Type

PCB Separator MAESTRO 4M/450

PCB Separator MAESTRO 4M/450 clean
PCB Separator MAESTRO 4M/70

PCB Separator MAESTRO 4M/600

PCB Separator MAESTRO 4M/70/520

Edition: 03/2012 - Part No. 9008102

Copyright

This documentation as well as translation hereof are property
of cab Produkttechnik GmbH & Co. KG.

The replication, conversion, duplication or divulgement of the
whole manual or parts of it for other intentions than its original
intended purpose - in particular the procurement of spare

parts for products sold by cab — demand the previous written
authorisation by cab.

Editor

Regarding questions or comments please contact cab Produk-
ttechnik GmbH & Co. KG.

Topicality

Due to the constant further development of our products
descrepancies between documentation and product can occur.
Please check www.cab.de for the latest update.

Terms and conditions

Deliveries and performances are effected under the “General
conditions of sale of cab”

Germany France South Africa Asia

cab Produkttechnik cab technologies s.a.r.l. cab Technology (Pty.) Ltd. cab Technology Co., Ltd.
GmbH & Co KG F-67350 Niedermodern 2125 Randburg S
Postfach 1904 Téléphone +33 388 722501  Phone +27 11-886-3580 Junghe, Taipei, Taiwan
D-76007 Karlsruhe www.cab.de/fr www.cab.de/za Phone +886 2 8227 3966
Wilhelm-Schickard-Str. 14 info.fr@cab.de info.za@cab.de www.cab.de/tw

D-76131 Karlsruhe USA info.asia@cab.de
Telefon +49 721 6626-0 cab Technology Inc. China

Telefax +49 721 6626-249  Tyngsboro MA, 01879 cab (Shanghai)Trading Co., Ltd.
www.cab.de Phone +1 978 649 0293

info@cab.de www.cab.de/us Phone +86 21 6236-3161

info.us@cab.de www.cab.de/cn
info.cn@cab.de

Representatives in other countries on request



Spare Parts

4M/450 8930860.001 4M/450 8936646.001
4M/450 clean | 8930860.001 4M/450 clean | 8936646.001
AM/70 8930928.001 4AM/70 -
4M/600 8930860.001 4M/600 8936646.001
4M/70/520 | 8930928.001 4M/70/520 |-
Einzelteil nur fir Gerate ab
Seriennummer 2000 !
Fir Gerate bis Serien-
Nr.1999 bitte Baugruppe
Art.-Nr. 8930909.001
bestellen !
4AM/450 8930909.001
4M/450 clean | 8930909.001
5901561.001 AM/70 -
4M/600 8930909.001
4AM/70/520 |-
4AM/450 8930861.001
4M/450 clean | 8930861.001
4M/70 8930929.001
4M/600 8930861.001
4M/70/520 | 8930929.001
4M/450 -
4M/450 clean | -
4AM/70 8931097.001
4M/600 -
4M/70/520 | 8931097.001
AM/450 8930959.001
4M/450 clean | 8930959.001
4M/70 8930959.001 5903023.001
4M/600 8931185.001 2450 5902169.001
4M/70/520 | 8931185.001 4M/450 clean | 5902169.001
4M/70 5902169.001
5902082.001 4M/600 5902169.001
4M/70/520 | 5902137.001
4AM/450 8932520.001
4M/450 clean | 8932520.001 8931617.001
4M/70 8932520.001
4M/600 8932527.001
4M/70/520 | 8932527.001
5903010.001
8931612.001
5902082.001
5903026.001
5902525.001 4M/450 8930509.001
/450 5905183001 4M/450 clean | 8930509.001
4M/450 clean | 5905183.001 4M770 8933933.001
4M/70 5905183.001 4M/600 8930509.001
AM/600 5905347 001 4M/70/520 | 8933933.001
4M/70/520 | 5905347.001
4M/450 -
4M/450 clean | - 4M/450 8931626.001
AM/70 5905348.001 4M/450 clean | 8931626.001
4M/600 B 4AM/70 8931098.001
4M/70/520 | 5905348.001 4M/600 8931626.001
AM/450 5903028.001 4M/70/520 8931098.001
4M/450 clean | 5903028.001
AM/70 5903028.001
4M/600 5903028.001
4M/70/520 | 5903040.001
8931623.001

5902178.001




4 spare Parts

4M/450 8936614.0012 4M/450 -
4M/450 clean | 8936614.0012 4M/450 clean | 8932627.001
4M/70 - 4M/I70 -
4M/600 8936614.0012 4M/600 -
4AM/70/520 |- 4M/70/520 |-
4M/450 -
4M/450 clean | 8932631.001
4MI70 -
4M/600 :
4M/70/520 |-
4M/450 8936615.0012
4M/450 clean | 8936615.0012
4M/70 -
4M/600 8936615.0012
4AM/70/520 |- 4M/450 -
4M/450 clean | 8932669.001
4MI70 -
4M/600 -
AM/70/520 |-
4M/450 5903010.0012
4M/450 -
:m;‘;’go clean ?903010'0012) 4M/450 clean | 5902190.001
4M/600 5903010.0012 mo -
AM70520 - 4M/70/520 |-
4M/450 8936643.0012
4M/450 clean | 8936643.0012
4M/70 :
4M/600 8936643.0012 8930605.001
4M/70/520 |-
4M/450 8930590.0012 AM/450 8933394.001
4M/450 clean | 8930590.0012 AM/450 clean |-
70 - 4MI70 8933394.001
4M/600 8930590.0012 4M/600 8933662.001
AM705520 |- 4M/70/520 | 8933682.001
4M/450 8930602.001" 4M/450 -
4M/450 clean | 8930602.001" 4M/450 clean | 8933931.001
4M/70 8930755.001 AM/70 -
4M/600 8930602.001" A4M/600 u
4M/70/520 | 8930755.001 AM70/520 |-
5903010.001
4M/450 5902169.001
4M/450 clean | 5902169.001
4M/450 8930603.001" AM/70 5902169.001
4M/450 clean | 8930603.001" 4M/600 5902169.001
70 8930756001 4M/70/520 | 5902137.001
4M/600 8930603.001" 5002122.001
4M/70/520 | 8930756.001
8930949.001
4M/450 5903047.001" 5903010.001
4M/450 clean | 5903047.001"
4M/70 5903047.001 4M/450 5902169.001
4M/600 5903047.001" 4M/450 clean | 5902169.001
4M/70/520 | 5903047.001 4MI70 5902169.001
4M/450 5902048.001" 4M/600 5902169.001
4M/450 clean | 5902048.001" 4M/70/520 5902137.001
4M/70 5902048.001
4M/600 5902048.001" 5903012.001
4M/70/520 | 5902048.001

" up to Serial No. 1999
2 from Serial No. 2000

5902159.001




Spare Parts

4M/450 -
4M/450 clean | 8932641.001
4M/70 -
4M/600 -
4M/70/520 - 8930868.001
4M/450 -
4M/450 clean | 5902168.001
4M/70 -
4M/600 -
4M/70/520 -
AM/450 R 5903005.001
4M/450 clean | 8932634.001
AM/70 - 5902022.001
4M/600 -
4M/70/520 -
4M/450 - 5903062.001
4M/450 clean | 5902168.001
4M/70 -
4M/600 -
4M/70/520 -
8930916.001
4M/450 8930906.001
4M/450 clean | 8930906.001
4M/70 8931283.001
4M/600 8930906.001
4M/70/520 | 8931283.001 5903004.001
4M/450 5902078.001
4M/450 clean | 5902078.001 5002245.001
4M/70 5902016.001 .
4M/600 5902078.001
4M/70/520 5902016.001 IM/450 8930961.001
4M/450 clean | 8930961.001
4M/70 8930961.001
5903540.001 4M/600 8931181.001
4M/70/520 8931181.001
8930992.001
5905040.001
8930810.001
8930987.001
5902010.001
5903542.001
8930857.001
8930809.001
5903005.001
8933671.001
5902022.001
8930854.001

5903527.001

5902263.001




~ 6 Spare Parts

5902014.001

5917129.001
8930988.001

5916909.001

5916925.001
8930985.001 o 5903033.001

5903011.001

5903521.001

5902022.001

5530340.001

5903520.001

8932652.001

8932531.001

8932650.001

5903003.001

5902501.001

5902075.001

5902022.001

5917092.001

5916940.001

8930975.001

8930877.001

5917180.001
8932529.001
5917168.001
4M/450 8932530.001
4M/450 clean | 8932530.001°
4M/70 8932530.001
4M/600 8932530.001
4M/70/520 8932530.001
4M/450 -
4M/450 clean | 8932532.001%
4M/70 -
4M/600 -
4M/70/520 -

5 up to Serial No. 3731
% from Serial No. 3732




Spare Parts

4M/450 - 4M/450 -
4M/450 clean | 8932702.0019 4M/450 clean | 5917214.0019
4MI70 - AMI70 -
4M/600 - 4M/600 -
AMI70/520 |- AMI70/520 |-
4M/450 -
4M/450 clean | 5917205.0019
4Mi70 -
4M/600 - 4M/450 -
4MI70/520 |- 4M/450 clean | 5903003.001%
o 4M/I70 -
4M/600 -
AMI70/520 |-
4M/450 - AM/450 -
4M/450 clean | 5902157.0019 4M/450 clean | 5903011.001%
4M/70 - 4M/70 -
4M/600 - 4M/600 -
4MI70/520 |- AM/70/520 |-
4M/450 -
4M/450 clean | 5902501.0017
@ AM/70 -
4M/600 -
8932679.001 AM/70/520 |-
4M/450 -
4M/450 clean | 8932677.0019
4M/I70 -
4M/600 -
AMI70/520 |-
5534176.001
5903033.001
4M/450 -
4M/450 clean | 8932703.0017
5903011.001 aM/70 -
4M/600 -
5902510.001 AMI70/520 |-
5534732.001 YTV -
4M/450 clean | 8933084.0019
4AMI70 -
4M/450 - 4M/600 -
4M/450 clean | 8932962.001% AM/70/520 |-
4Mi70 -
4M/600 -
AMI70/520 |-
AM/450 -
4M/450 clean | 5903004.0019
5903033.001 O 4AMI70 -
4M/600 -
5903011.001 AM/70/520 |-
4M/450 -
4M/450 clean | 5902321.0017
5902510.001 aM70 -
4M/600 -
YV, AMI70/520 |-
4M/450 clean | 8932672.0019
70 - 4M/450 -
AMB00 - 4M/450 clean | 8932675.0017
aM70/520 |- AM/70 -
4M/600 -
AMI70/520 |-

5 up to Serial No. 3731




~ 8 Spare Parts

4M/450

4M/450 clean

5900531.001%

4M/70

4M/600

4M/70/520

8930913.001

4M/450

4M/450 clean

5900515.001%

4M/70

4M/600

4M/70/520

4M/450

4M/450 clean

8932964.001%

4M/70

4M/450

8936724.001

4M/450 clean

8936724.001

4M/70

8936725.001

4M/600

8936726.001

4M/70/520

8936727.001

4M/600

4M/70/520

5902026.001

4M/450

4M/450 clean

5903004.001%

4M/70

4M/600

4M/70/520

8930914.001

4M/450

4M/450 clean

5902505.001%

4M/70

4M/600

4M/70/520

4M/450

4M/450 clean

8932671.001%

8930915.001

4M/70

4M/600

5903004.001

4M/70/520

5902245.001

4M/450

8930852.001

8930827.001 4MJ/450 clean | 8930852.001
AMI70 8931891.001
4M/600 8930852.001
4M/70/520 | 8931891.001
5902056.001
8930870.001 4M/450 8932521.001
4M/450 clean | 8932521.0019)
4MI70 8932521.001
4MI600 8932528.001
4M/70/520 | 8932528.001
4M/450 -
5903037.001 4M/450 clean | 8932651.0019)
4MI70 ;
5903061.001 4M/600 -
4MI70/520 |-
5902233.001
5903004.001
5902026.001
5901720.001
8930981.001
5902234.001

% up to Serial No. 3731
% from Serial No. 3732




Spare Parts

4M/450 8932497.001
4M/450 clean | 8933102.001
4M/70 8932497.001
4M/600 8932526.001
4AM/70/520 | 8932526.001 8930885.001
4M/450 8930646.001
4M/450 clean | 8930646.001
0 5903004.001 4MI70 8930646.001
4M/600 5902121.001
4M/70/520 | 5902121.001
5902026.001
8930886.001
8932492.001
4M/450 8930646.001
4M/450 clean | 8930646.001
5902026.001 4AM/70 8930646.001
4M/600 5902121.001
4M/70/520 | 5902121.001
4M/450 8930884.001
4M/450 clean | 8930884.001
4AM/70 8930884.001
8932490.001 4M/600 8931182.001
4M/70/520 | 8931182.001
5903520.001
5917167.001
5905013.001
5902501.001
@ 5902505.001
4M/450 8931120.001
4M/450 clean | 8931120.001
0 5903004.001 AM/T0 8931120.001
4M/B00 -
AM/T0/520 |-
8930976.001 4M/450 -
4M/450 clean | -
4AM/T0 -
4M/600 8931186.001
4M/70/520 | 8931186.001
4M/450 B
4M/450 clean | -
8932500.001 4AM/70 -
4M/B00 5903041.001
4M/70/520 | 5903041.001
4M/450 -
4M/450 clean | -
4AM/T0 -
5900529.001 4M/600 5902038.001
4M/70/520 | 5902038.001




~ 10 Spare Parts

8930919.001

5550611.001

4M/450 -
4M/450 clean | 5901574.001
4M/70 -
4M/600 -
4M/70/520 -
4M/450 -
4M/450 clean | 5905536.001
4M/70 -
4M/600 -
4M/70/520 -

4M/450 -
4M/450 clean | 8932668.001
4M/70 -
4M/600 -
4M/70/520 |-
4M/450 -
4M/450 clean | 8932644.001
4M/70 -
4M/600

4M/70/520

5909002.001




Spare Parts Register

Pos. Figure/Page Part No. Description PU SPR Serial No.
from to

1 6 5530340.001 | Lever 1 C| D
2 7 5534176.001 | Cable Grounding 1
3 7 5534732.001 | Cable Grounding 1
4 8 5900515.001 | Spacer Bushing PA M3x10 10 3731
5 9 5900529.001 | Spacer Bushing PA M3x14 10
6 8 5900531.001 | Spacer Bushing PA M3x12 10 3731
713 5901561.001 | Cable Clamp 10
8 8 5901720.001 | Rectifier 1
9 5 5902010.001 | Screw DIN912-M3x10 10

10 6 5902014.001 | Screw DIN912-M4x14 10

11 5 5902016.001 | Flush Screw DIN7991-M4x10 10

12 5|6 5902022.001 | Screw DIN7985-M4x10 10

13 8 19 5902026.001 | Screw DIN7985-M3x6 10

14 4 5902048.001 | Screw DIN912-M4x8 10

15 8 5902056.001 | Flush Screw DIN965-M3x8 10

16 6 5902075.001 | Flush Screw DIN965-M4x8 10

17 5 5902078.001 | Screw DIN933-M4x12 10

18| 3 5902082.001 | Screw DIN912-M6x30 10

19 9 5902121.001 | Screw DIN464-M4x10 10

20 4 5902122.001 | Screw DIN923-M6x6 10

213 | 4 5902137.001 | Screw DIN912-M6x12 10

22 7 5902157.001 | Screw DIN7985-M3x12 10 3731

23 4 5902159.001 | Screw DIN912-M5x12 10

24 5 5902168.001 | Screw DIN912-M3x5 10

25| 3 | 4 5902169.001 | Screw DIN912-M6x14 10

26 | 3 5902178.001 | Screw DIN912-M6x20 10

27 4 5902190.001 | Screw DIN912-M6x10 10

28 8 5902233.001 | Screw DIN933-M5x55 10

29 8 5902234.001 | Screw DIN933-M5x14 10

30 5 8 5902245.001 | Screw DIN933-M3x10 10

31 5 5902263.001 | Screw DIN912-M6x50 10

32 7 5902321.001 | Screw DIN7985-M3x14 10 3731

33 6 | 7 9 5902501.001 | Nut DIN934-M4 10

34 8|9 5902505.001 | Nut DIN934-M3 10

35 7 5902510.001 | Nut DIN934-M4 10

36| 3 5902525.001 | Nut DIN557-M6 10

37 6 | 7 5903003.001 | Washer DIN125-A4.3 10

38 5 71819 5903004.001 | Washer DIN125-A3.2 10

39 5 9 5903005.001 | Washer DIN9021-4.3 10

40| 3 | 4 5903010.001 | Spring Washer DIN137-A6 10

41 6 | 7 5903011.001 | Toothed Washer DIN6797-A4.3 10

42 4 5903012.001 | Spring Washer DIN137-A5 10

43| 3 5903023.001 | Lock Washer DIN127-B6 10

44 | 3 5903026.001 | Washer DIN988-15x21x0.1 10

45 | 3 5903028.001 | Washer DIN433-6.4 10

46 6 | 7 5903033.001 | Washer DIN125-A4.3 10

47 8 5903037.001 | Washer DIN9021-5.3 10

48 | 3 5903040.001 | Washer DIN125-A3.2 10

49 4 5903047.001 | Washer DIN988-4x8x0.1 10

50 8 5903061.001 | Lock Washer DIN127-B5 10

51 5 5903062.001 | Washer 3.2x9.0x1.5 10

52 6 9 5903520.001 | Washer DIN7349-4.3 10

53 6 5903521.001 | Snap Ring DIN471-A6 10

54 5 5903527.001 | Snap Ring DIN471-10x1 10

55 5 5903540.001 | Snap Ring DIN471-15x1 10

56 5 5903542.001 | Woodruff Key DIN6888-3x3.7 10

57 9 5905013.001 | Spring 10

58 5 5905040.001 | Spring 1

59| 3 5905183.001 | Guide L=640 1

60 | 3 5905347.001 | Guide L=780 1

61| 3 5905348.001 | Sledge 1

62 6 5916909.001 | Fuse 5x20 T1.6A 5 B|C|D

63 6 5916925.001 | Fuse 5x20 T0.8A 5 B|C|D

64 6 5916940.001 | Fuse 5x20 T4A 5 B|C|D

65 6 5917092.001 | Fuse Holder 5x20 1

66 6 5917129.001 | Power Input Module 1

PU Package unit
SPR Recommendation

A - wearing parts and accessories
B - recommended spare parts for quick repair

C - recommended spare parts for distributors
D - recommended spare parts for central stores




12 Spare Parts Register

Pos. Figure/Page Part No. Description PU SPR Serial No.
from to
67 9 5917167.001 | Emergency Switch 1 D
68 6 5917168.001 | Emergency Switch Element 1 D
69 6 5917180.001 | Socket 1
70 7 5917205.001 | Socket 1 3731
71 7 5917214.001 | Relais 24V,240VAC/30A,2S,4kV 1 cC| D 3731
72 | 3 8930509.001 | Circular (Upper) Blade 1 A|B|C|D
73 4 8930590.001 | Screw 1 2000
74 4 8930602.001 | Shield 1 A|B|C|D 1999
75 4 8930603.001 | Shield 1 A|B|C|D 1999
76 4 8930605.001 | Eccentric Axle 1
77 9 8930646.001 | Knurled Screw 1
78 4 8930755.001 | Shield 1 A|B|C|D
79 4 8930756.001 | Shield 1 A|B|C|D
80 5 8930809.001 | Gear 36 1
81 5 8930810.001 | Fixing 1
82 8 8930827.001 | Washer 1
83 8 8930852.001 | Bracket 1
84 5 8930854.001 | Tensioning Wheel 1
85 5 8930857.001 | Spacer 1
86 | 3 8930860.001 | C-Profile 1
87 | 3 8930861.001 | C-Profile 1
88 5 8930868.001 | Tightener 1
89 8 8930870.001 | Transformer 1 D
90 6 8930877.001 | Connector Foot Switch 1
91 9 8930884.001 | Table 1
92 9 8930885.001 | Comb 1
93 9 8930886.001 | Comb 1
94 5 8930906.001 | Plate 1
95 | 3 8930909.001 | Blade Carrier 1
96 8 8930913.001 | Cable Rectifier 1
97 8 8930914.001 | Edge Sensor 1 B|C|D
98 8 8930915.001 | Edge Sensor 1 B|C|D
99 5 8930916.001 | Clock Rate Sensor 1 B|C|D
100 | 3 8930928.001 | C-Profile 1
101 | 3 8930929.001 | C-Profile 1
102 4 8930949.001 | Blade Shield 1 D
103 | 3 8930959.001 | Beam 1
104 5 8930961.001 | Belt 1 D
105 6 8930975.001 | Cable Fuse 1
106 9 8930976.001 | PCB Control Panel 1 C| D
107 8 8930981.001 | Cable Grounding 1
108 6 8930985.001 | Coupler 1
109 5 8930987.001 | Hub 1
110 6 8930988.001 | Bearing Plate 1
111 5 8930992.001 | Washer 1
112 | 3 8931097.001 | Blade Carrier 1
113 | 3 8931098.001 | Knurled Nut 1 D
114 5 8931181.001 | Belt 1 D
115 9 8931182.001 | Table 1
116 | 3 8931185.001 | Beam 1
117 5 8931283.001 | Plate 1
118 | 3 8931612.001 | Washer 1
119 | 3 8931617.001 | Scale 1
120 | 3 8931623.001 | Adjusting Mechanism 1 D
121 | 3 8931626.001 | Knurled Nut 1 D
122 8 8931891.001 | Bracket 1
123 9 8932490.001 | Bracket 1
124 9 8932492.001 | Keyboard Cover 1
125 9 8932497.001 | Cover 1
126 9 8932500.001 | PCB Control Panel 1 C D
127 | 3 8932520.001 | Beam 1
128 8 8932521.001 | Cover 1
129 9 8932526.001 | Cover 1
130 | 3 8932527.001 | Beam 1
131 8 8932528.001 | Cover 1
132 6 8932529.001 | Cable Mains Wiring 1
PU Package unit
SPR Recommendation
A - wearing parts and accessories C - recommended spare parts for distributors

B - recommended spare parts for quick repair D - recommended spare parts for central stores



Spare Parts Register

Pos. Figure/Page Part No. Description PU SPR Serial No.
from to
133 6 8932530.001 | Cable Mains Wiring 1
134 6 8932531.001 | Mains Filter 1
135 6 8932532.001 | Cable Mains Wiring 1 3731
136 4 8932627.001 | Brush 1
137 4 8932631.001 | Suction Shield 1
138 5 8932634.001 | Suction Shield 1
139 5 8932641.001 | Cover 1
140 6 8932650.001 | Bracket 1
141 8 8932651.001 | Cover 1 3731
142 6 8932652.001 | Distance Bolt 1
143 4 8932669.001 | Tube Support 1
144 8 8932671.001 | Cable Exhaustion 1 3731
145 7 8932672.001 | Potentiometer 1 D 3731
146 7 8932675.001 | Cable Rotation Speed Control 1 3731
147 7 8932677.001 | PCB Relay Connection 1 D 3731
148 7 8932679.001 | Cable Grounding 1
149 7 8932702.001 | Cable Mains Wiring 1 3731
150 7 8932703.001 | Bracket 1 3731
151 7 8932962.001 | Cable Grounding 1 3731
152 8 8932964.001 | PCB Rotation Speed Control 1 B|C|D 3731
153 7 8933084.001 | Fan 1 B| C|D 3731
154 9 8933102.001 | Cover 1
155 4 8933394.001 | Linear Blade 1 A | B C D
156 5 8933671.001 | Gear Motor 1 B C D
157 4 8933682.001 | Linear Blade 1 A | B C D
158 4 8933931.001 | Linear Blade 1 A | B C D
159 | 3 8933933.001 | Circular (Upper) Blade 1 A| B C D
160 4 8936614.001 | Shield 1 A| B | C D 2000
161 4 8936615.001 | Shield 1 A | B C D 2000
162 4 8936643.001 | Eccentric Axle 1 2000
163 | 3 8936646.001 | Blade Carrier 1 2000
164 8 8936724.001 | PCB Control 1 B C D
165 8 8936725.001 | PCB Control 1 B | C D
166 8 8936726.001 | PCB Control 1 B | C D
167 8 8936727.001 | PCB Control 1 B| C|D
Packaging/Accessories
168 10 | 5550611.001 | Power Cable Type E+F 1
169 10 | 5901574.001 | Cable Clamp 10
170 9 5902038.001 | Screw DIN912-M5x16 10
171 9 5903041.001 | Washer DIN125-A5.3 10
172 10 | 5905536.001 | Brush 25mm 1
173 10 | 5909002.001 | Key DIN911-2 1
174 8930891.001 | Packaging (4M/450 , 4M/450 clean) 1
175 10 | 8930919.001 | Foot Switch 1
176 8930943.001 | Packaging (4M/70/520) 1
177 9 8931120.001 | Adjustable Platform 1
178 9 8931186.001 | Adjustable Platform 1
179 8931193.001 | Packaging (4M/600) 1
180 8931280.001 | Packaging (4M/70) 1
181 10 | 8932644.001 | Suction Tube 1
182 10 | 8932668.001 | Y-Piece 1
PU Package unit
SPR Recommendation
A - wearing parts and accessories C - recommended spare parts for distributors

B - recommended spare parts for quick repair D - recommended spare parts for central stores



- Spare Parts Register

That page was intentionally left blank.



